

FINISHED DOSAGE FORMULATION

Tablets & Capsules

Anti-Infectives

Albendazole Chewable Tablets 400 mg
Azithromycin Tablets 250 / 500 mg
Ciprofloxacin Tablets 500 mg
Clarithromycin Tablets 250 mg
Entecavir Tablets 0.5 / 1 mg
Fluconazole Capsules 50 / 100 / 150 mg
Itraconazole Capsules 100 / 200 mg
Lamivudine Tablets 100 / 150 / 300 mg
Levofloxacin Tablets 500 mg
Metronidazole Tablets 250 mg
Molnupiravir Capsules 200 / 400 mg
Moxifloxacin Tablets 400 mg
Ofloxacin & Ornidazole Tablets 200 mg / 500 mg
Pyrantel Pamoate Tablets 125 mg
Sofosbuvir + Valpatasvir Tablets 400 + 100 mg
Sofosbuvir Tablets 400 mg
Tenofovir Tablets 300 mg
Tinidazole Tablets 500 mg
Valacyclovir Tablets 500 / 1000 mg

Pain Management

Acetaminophen Tablets 500 mg
Alendronic Acid Tablets 75 mg
Colchicine Tablets 1 mg
Diacerein Capsules 50 mg
Diclofenac Potassium Tablets 50 mg
Diclofenac Sodium Tablets 50 mg
Etoricoxib Tablets 60 / 90 / 120 mg
Glucosamine Sulphate 500 mg + Chondroitin Sulphate 400 mg Tablets
Glucosamine Sulphate 500 mg + Chondroitin Sulphate Sodium 400 mg + Diclofenac Potassium 50 mg Tablets
Ibuprofen + Paracetamol Tablets 400 mg / 325 mg
Ibuprofen Tablets 400 mg
Ketorolac Tromethamine Tablets 10 mg
Naproxen Tablets 250 / 500 mg
Paracetamol + Diclofenac Sodium Tablets 500 mg / 50 mg
Pregabalin Capsules 75 / 150 mg
Serratiopeptidase Gastro Resistant Tablets 10 / 20 mg

Diabetology

Glimepiride Tablets 1 / 2 mg
Glimepiride + Metformin SR Tablets 1 + 500 mg
Sitagliptin + Metformin Tablets 50 + 500 mg / 50 + 1000 mg
Sitagliptin Tablets 25 / 50 / 100 mg

Neuro-Psychiatry

Aripiprazole Tablets 5 / 10 / 15 / 20 / 30 mg
Donepezil Hydrochloride Tablets 5 / 10 mg
Levetiracetam Tablets 500 / 750 / 1000 mg
Sertraline Tablets 25 / 50 / 100 mg

Gastroenterology

Dicycloverine Hydrochloride 20 mg + Simethicone 40 mg Tablets
Lansoprazole 30 mg + Clarithromycin 250 mg + Tinidazole 500 mg Tablets
Lansoprazole Capsules 30 mg
Mebeverine Hydrochloride SR Capsules 200 mg
Omeprazole Delayed Release Capsules 20 mg
Ondansetron Tablets 4 / 8 mg
Pantoprazole Sodium Delayed Release Tablets 40 mg
Rabeprazole Sodium Delayed Release Capsules 20 mg
Ranitidine Tablets 150 mg
Ursodiol Capsules / Tablets 200 / 250 / 300 mg

Cardiology

Acenocoumarol Tablets 4 mg
Amlodipine Besylate Tablets 5 / 10 mg
Aspirin Delayed Release Tablets 75 / 150 mg
Atenolol Tablets 25 / 50 / 100 mg
Atorvastatin Tablets 10 / 20 mg
Bisoprolol Tablets 2.5 / 5 / 10 mg
Clopidogrel Tablets 75 mg
Irbesartan Tablets 75 / 150 / 300 mg
Irbesartan + Hydrochlorothiazide Tablets 150 / 300+12.5, 300+25 mg
Lisinopril Tablets 10 / 20 mg
Losartan Potassium Tablets 25 / 50 / 100 mg
Losartan + Hydrochlorothiazide Tablets 50 / 100 + 12.5, 100 / 25 mg
Metoprolol Tablets 25 / 50 / 100 mg
Nebivolol Tablets 2.5 / 5 / 10 / 20 mg
Nitroglycerin Controlled Release Tablets 2.6 / 6.4 mg
Rosuvastatin Tablets 5 / 10 / 20 mg
Telmisartan + Hydrochlorothiazide Tablets 40 / 80 + 12.5 / 25 mg
Telmisartan Tablets 40 / 80 mg
Valsartan Tablets 80 / 160 / 320 mg
Valsartan + Hydrochlorothiazide Tablets 160 + 12.5 / 320 + 12.5 / 320 + 25 mg

Respiratory

Acetylcysteine 200 mg + Ambroxol Hydrochloride 30 mg Tablets
Acetylcysteine Tablets 600 mg
Ambroxol Hydrochloride 60 mg + Loratadine 5 mg Tablets
Ambroxol Hydrochloride Tablets 30 mg
Ambroxol Tablets 30 mg
Cetirizine Tablets 5 mg
Desloratadine MD Tablets 5 mg
Fexofenadine HCl Tablets 120 / 180 mg
Levocetirizine Tablets 5 mg
Loratadine Tablets 10 mg
Montelukast Chewable Tablets 4 / 5 mg
Montelukast Tablets 10 mg
Paracetamol 500 mg + Caffeine 30 mg + Phenylephrine Hydrochloride 10 mg + Chlorpheniramine Maleate 2 mg + Dextromethorphan Hydrobromide 10 mg Tablets
Paracetamol 500 mg + Caffeine 30 mg + Phenylephrine Hydrochloride 10 mg + Chlorpheniramine Maleate 2 mg Tablets

FINISHED DOSAGE FORMULATION

Tablets & Capsules

Urology

Alfuzosin HCl ER Tablets 10 mg
Sildenafil Citrate Tablets 50 / 100 mg
Sildenafil + Dapoxetine Tablets 50 + 30 mg / 100 + 60 mg
Tadalafil Tablets 5 / 10 / 20 mg
Tadalafil + Dapoxetine Tablets 10 + 30 mg / 20 + 60 mg
Tamsulosin HCl Controlled Release Tablets 0.4 mg

Others

Ascorbic Acid (Vitamin C) + Zinc Chewable Tablets 500 mg / 4 mg
Clomifene Citrate Tablets 50 mg
Folic Acid Tablets 5 mg
Iron Polymaltose 100 mg + Folic Acid 0.350 mg + Zinc 5 mg Chewable Tablets
Iron Polymaltose 100 mg + Folic Acid 0.350 mg Chewable Tablets

Topical Preparation

Aciclovir Cream 5% w/w
Adapalene Gel 0.1% w/w
Chlorhexidine Gluconate + Clotrimazole Vaginal Wash 2 mg / 10 mg
Clindamycin 1% + Benzoyl Peroxide 5% Gel
Clobetasol Propionate Ointment 0.05% w/w
Clotrimazole 1% + Beclometasone 0.025% + Gentamicin 0.1% Cream
Diclofenac 1% w/w + Menthol + Linseed Oil + Methyl Salicylate Gel
Fluticasone Propionate Ointment 0.005% w/w
Ketoconazole Cream 2% w/w
Ketoconazole Shampoo 2% w/v
Lidocaine 25 mg + Prilocaine 25 mg Spray
Lidocaine 25 mg + Prilocaine 25 mg Cream
Menthol 5%, Camphor 10%, Thymol 1%, Methyl Salicylate 5%, Eucalyptus Oil 1%, Turpentine Oil 3% Ointment
Metronidazole & Chlorhexidine Gluconate Gel (15 mg)
Mometasone Ointment 0.1% w/w
Mupirocin 2% + Fluticasone 0.005% Ointment
Terbinafine HCl Ointment 1% w/w

Dry Powder Inhalation

Budesonide 400 mcg
Budesonide 80 / 100 / 160 / 200 / 320 mcg
Fluticasone Propionate + Salmeterol 100 / 250 / 500 + 50 mcg
Formeterol 12 mcg
Formetrol Fumarate 4.5 / 6 / 9 mcg
Formoterol Fumarate + Budesonide 6 + 100 / 200 mcg, 12 + 400 mcg
Tiotropium Bromide 18 mcg

Oral Powders

Acetylcysteine 200 mg, Ambroxol Hydrochloride 30 mg
Ambroxol Hydrochloride 30 mg, Loratadine 5 mg
Calcium Polystyrene
Cholestyramine for Oral Suspension 4 gm
Citicoline Granules for Oral Solution 500 mg
Fosfomycin Trometamol Granules for Oral Solution 3 gm
L-Ornithine-L-Aspartate Granules 3 gm
Paracetamol + Pheniramine Maleate + Phenylephrine Hydrochloride + Ascorbic Acid Powder 325 mg / 20 mg / 10 mg / 50 mg
Polyethylene Glycol
Sodium Bicarbonate + Citric Acid + Sodium Carbonate Anhydrous Powder 2.29 gm / 2.16 gm / 0.413 gm
Sodium Polystyrene

Nasal Spray/Drops

Azelastin Nasal Spray 0.1%
Azelastine 140 mcg & Fluticasone 27.5 mcg Nasal Spray
Calcitonin (Salmon) Nasal Spray 200 IU
Cicleosonide Nasal Spray 50 mcg
Desmopressin Intranasal Solution 0.01%
Fluticasone Nasal Spray 0.05%
Mometasone Nasal Spray 0.05%
Oxymetazoline Nasal Solution 0.05%
Sodium Chloride Nasal Solution 0.65%
Xylometazoline 0.5 mg + Ipratropium 0.6 mg Nasal Spray
Xylometazoline Nasal Drops 0.05% / 0.1%
Xylometazoline Nasal Spray 0.05% / 0.1%
Zolmitriptan Nasal Spray 5 mg (5%)